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TEST REPORT CERTIFICATION

Applicant - TP-LINK TECHNOLOGIES CO., LTD.
Manufacturer ¢ TP-LINK TECHNOLOGIES CO., LTD.
EUT Description -  300Mbps High Power Wireless N Router
FCCID . TETWR841HP
(A) MODEL NO. : TL-WR841HP
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : 100-240V, 50/60Hz
(D) TEST VOLTAGE : DC 12V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2012

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Jan.16™ 23, 2014 Report of date: Jan.28, 2014
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

FCC Part 15: 15.247

. PASS
Band Edge Compliance ANSI C63.10: 2009

FCC Part 15: 15.247

: . PASS
Conducted spurious emissions ANSI C63.10: 2009

FCC Part 15: 15.247

i PASS
6dB Bandwidth ANSI C63.10: 2009

FCC Part 15: 15.247

PASS
Peak Output Power ANSI C63.10: 2009

FCC Part 15: 15.247

Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name
Model Number
FCC ID

Operation Frequency

Channel Number

Modulation Technology

Antenna Assembly Gain

Applicant

Manufacturer

Power Adapter

Date of Test
Date of Receipt

Sample Type

300Mbps High Power Wireless N Router
TL-WR841HP
TE7TWR841HP

IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.119g: 2412MHz—2462MHz
IEEE802.11n HT20: 2412MHz—2462MHz
IEEE802.11n HT40: 2422MHz—2452MHz

IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7Channels

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

Dipole antenna, PK gain 5dBi

TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China
TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China

Manufacturer: TP-LINK; M/N: T120100-2B1
Cable: Unshielded, Detachable,1.5m

Jan.16~23, 2014
Jan.15, 2014

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency

(Mpbs)(see Note) (MHz)

IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437

11 High: CH11 2462

IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437

o4 High: CH11 2462

IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437

6.5 High: CH11 2462

IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437

13.5 High: CH7 2452

Notel: According exploratory test, EUT will have maximum PK output power
in those data rate, so those data rate were used for all test.
Note2:This is MIMO2*2 device. Test with two antenna transmit simultaneously
in 11b/g/n mode, and all test under KDB662911 requirement.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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2.3.Tested Supporting System Details
No. Description ACS No. Manufacturer Model Serial Number Approved type
. MFCC DoC
. Personal Test PC M DELL Studio 540 224XK2X MIBSMI 1D-R33002

Computer  |Power Cord: Unshielded, Detachable, 1.8m
Display Card: HD3450 (DVI+VGA+HDMI)

2.4.Block Diagram of Test Setup

EUT

LAN

Adapter

l

AC Mains

—_—_————,—eee e —

Outside the chamber

(EUT: 300Mbps High Power Wireless N Router)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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2.5. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Certificated by FCC, USA

Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab.

Certificated by Industry Canada

Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.08dB(9KHz to 150KHz)

3.1 dB(150kHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.22 dB(30~200MHz, Polarize: H)

3.23 dB(30~200MHz, Polarize: V)

3.49 dB(200M~1GHz, Polarize: H)

3.39 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

4.97 dB (Distance: 3m Polarize: V)

4.99 dB (Distance: 3m Polarize: H)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for. C(_)nductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Iltem Equipment Manufacturer | Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.18,13 1 Year
2. Test Receiver Rohde & Schwarz| ESHS10 | 838693/001 | Oct.31, 13| 1 Year
3. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 | 834066/011 | Oct.31,13| 1 Year
4. L.I.S.N.#3 Kyoritsu KNW-242C| 8-1920-1 |May.08, 13| 1 Year
5. Terminator Hubersuhner 50Q No. 1 May.08, 13| 1 Year
6. Terminator Hubersuhner 50Q No. 2 May.08, 13| 1 Year
7. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1 Year
8. Coaxial Switch Anritsu MP59B M50564 |May.08,13| 1 Year
0. Pulse Limiter Rohde & Schwarz| ESH3-Z2 100341 |May.08, 13| 1 Year
10. Oscilloscope Tektronix TDS3052B | B026036 |[May.16,13| 1 Year
11. | MPEG2 Measurement | ROHDE&SCHW DVG 100319 Dec.11,13| 1 Year
Generator ARZ
12 TV Transmitter ROHDES‘; CHW SFQ 100521 |May.08, 13| 1 Year
13. Signal Generator HP 8648A |3625U00573 |May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
—
LISN LISNE |
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.300Mbps High Power Wireless N Router (EUT)

Model Number  : TL-WR841HP
Serial Number N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#). This
provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test
setup and photographs). The AC line are checked to find out the maximum conducted emission.
In order to find the maximum emission levels, the relative positions of equipment and all of the
interface cables shall be changed according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 2 File: D:DATA2013 Report data\T'\TP-LINK\ACS1302578.EME (2)
80 Lewvel (dBuy) Date: 2014-01-20

FCCPART15C

kﬁﬂﬂhhhhhhﬁhhhh FCC PART 15 C (AVG)
|
40 i ’V

A5 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no ! 1¥conduct ion Data No H1
Dis./Ant. 12013 ESHZ=-EZS LINE
Limit :FCC PART 15 C
Env./Ins. 123.5%C/60% Engineer :Leo-Li
EUT :300Mbps High Power Wireless N Router
Power Rating :DC 12V From Adapter Imput AC 120V/60Hz
Test lMode 1 Tx Node
M/N:TL-WRE41H
LISN Cable Emission
No Freg Factor Loss Reading Level Limits Margin Remark
{HHz) {dE) {dB) [dBuW) (dBuv) {dBuV) {dB)
1 0.15649 0.14 0.01 40.04 40.19 65.65 Z25.46 QF
2 0.20833 0.15 0.01 38.58 38.74 63.27 Z24.53 QP
3 0.52376 0.186 0.0z 37.74 37.92 S6.00 18.08 QP
4 0.56409 0.16 0.0z 38.03 3g.21 S56.00 17.79 QF
5 1.160 Q.19 0.03 27.10 27.32 S6.00 Z28.68 QF
& 2.110 0.z22 0.04 28,70 28.96 56.00 27.04 QF

Remarks: 1.Emission Level=LI3N Factor+Cable Loss+Reading.
2.If the average limit is met when useing a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 1 File: D:DATA2013 Report data\T'\TP-LINK\ACS1302578.EME (2)
80 Lewvel (dBuy) Date: 2014-01-20

\. FCC PART 15 C

I I
40 ?M“N?

FCC PART 15 C (AVG)

A5 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no ! 1¥conduct ion Data No HE
Dis./Ant. 12013 ESHZ=-ES NEUTRAL
Limit :FCC PART 15 C
Env./Ins. 123.5%C/60% Engineer :Leo-Li
EUT :300Mbps High Power Wireless N Router
Power Rating :DC 12V From Adapter Imput AC 120V/60Hz
Test lMode 1 Tx Node
M/N: TL-WRS41HP
LISN Cable Emission
No Freg Factor Loss Reading Level Limits Margin Remark
{HHz) {dE) {dB) [dBuW) (dBuv) {dBuV) {dB)
1 0.17491 0.15 0.01 43 .08 43.27 64.72 21.45 QF
2 0.20181 0.18 0.01 42 .90 43 .09 £63.54 Z20.45 QP
3 D0.853z15 0.24 0.0z 38,34 38.60 S6.00 17.40 QP
4 0.354378 0.27 0.03 29.14 29.494 S56.00 26.56 QF
5 1.480 Q.26 0.03 29,94 30.23 S6.00 25.77 QF
& 4.070 0.32 0.068 29,74 30.12 56.00 25.88 QF

Remarks: 1.Emission Level=LI3N Factor+Cable Loss+Reading.
2.If the average limit is met when useing a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)
Item| Equipment Manufacturer Model No. | Serial No. Last Cal. |Cal. Interval

1 3#Chamber AUDIX N/A N/A Nov.24,13| 1 Year

2 | EMI Spectrum Agilent E4407B |MY41440292|May.08, 13| 1 Year

3 | Test Receiver | Rohde & Schwarz | ESVS10 | 834468/011 |May.08, 13| 1 Year

4 Amplifier HP 8447D 2648A04738 |May.08, 13| 1 Year

5 | Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year

3# Chamber

6 RF Cable MIYAZAKI CFD400-NL No.1 May.08, 13| 1 Year

7 | Coaxial Switch Anritsu MP59B M74389 |[May.08, 13| 1 Year
4.1.2.For frequency range 1GHz~25GHz (At Anechoic Chamber)

Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | Aug.27, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner |SUCOFLEX106| 77977/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 28616/2 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 13 1 Year

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 4-2

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

)

N(Reference Point)

2.0m(L)*1.0m(W)*0.8m(H) _,,

»

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

Combining Network | |

AMP

|| Spectrum Analyzer| |

PC System

Receiver

For frequency range 1GHz-25GHz

Im

Semi-anechoic 3m Chamber

3m

»
>

(Reference Point)

2.0m(L)*1.0m(W)*0.8m(H) —»

ABSORBER
(30cm maximum)

y
y A

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

EUT

[ (30cm)

TURN TABLE
(FIBRE GLASS)

AMP

|| Spectrum Analyzer| |

PC System

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4.EUT Configuration on Test

The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced by
Section 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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down between 1 meter and 4 meters to find out the maximum emission level.
Broadband antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.
All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Frequency: 30MHz~1GHz

Data: 3
0 Lewvel {(dBuWim)

File: E:2013 Report Data'T\TP-LINKIACS 1302578.EMG (4)

Date: 2014-01-20

ol T

FCCPART 15 C{3M)

~SGeB

W

30
Site no.
Dia. / Ant.
Limit
Env. / In=.
EUT
Fower rating
Test Hode
A
Ho. Freg. Fa
[MH=z) [d

1000

224. 418. 612. 806.
Frequency (MHz)
Jm Chamber DIata no. 3
3m 2013 CBLA112D 35375 Ant. pol. VERTICAL
FCC PART 15 € (3M)
Z4wCFB5% Engineer Leo Li
J00Mbops High Power Wireless N Router
DC 12V From Adapter Input AC 120VW/60Hz
Tx Mode
M/N: TL-WES41HF
nt. Cahle Emission
ctor Loss FReading Lewel Limits Margin ERemark
E/1m) () [dBEuWV) (dBuW/m) (dBuV/m) ()
10 0.83 g.06 25.98 40.00 11.01 QP
10 1.34 24,15 33.58 40.00 g.41 QF
50 1.5:2 15.57 29.88 43 .50 13.681 QP
65 1.55 17.70 30.93 43 .50 12.57 QF
75 1.64 19.56A 31.895 43 .50 11.55 QF
.01 2.75 G.z21 26.97 46,00 19.03 QF

Remarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Beading.

The ewission lewels that are Z0dBE khelow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 4

File: E:2013 Report Data T\TP-LINKACS 1302578.EMG {4)

0 Lewvel {(dBuWim)

Date: 2014-01-20

40
! VIR NPT e

FCC PART 15 C {3M)

~HilB

30 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. ! 3m Charber Lata no. 4
Dis. / Ant. i 3m 2013 CBLG112D 35375 Ant. pol. VERTICAL
Limit : FCC PART 15 C (3HM)
Env. / Ins. : 2Z4*C/65% Engineer Leo_Li
EUT : 300Mbops High Power Wireless N Router
Power rating : DC 12V From Adapter Input AC 120V/60HZ
Test Hode Tx Hode
M/N: TL-WR341HF
Ant. Cahle Emi=s=sion
o Fredg Factor Lo=s FReading Lewel Limit=s Margin ERemark
(MH=z) (dE/m) (dE) [dEuv) (ABuW/m) (dBuW/m) (dE)
1 31.940 15.54 0.58a6 7.95 27.685 40.00 12.35 QF
2 163.860 10.61 1.65 11.83 24.08 43 .50 19,41 QP
3 225.5840 10.90 1.89 15.04 27.83 45.00 15.17 QF
4 335.550 14.8:2 2.27 9.41 26.50 45.00 19.50 QP
5 385.800 16.16 2.43 13.43 3z.0z2 45.00 153.95 QF
[ 500.450 15.01 2.75 9.46 30.22 46.00 15.75 QF
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

limit are not reported.

The ewission lewels that are Z0dBE khelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Frequency: 1GHz~18GHz
Data: 1 File: G:2013 reportT'TP-LINKACS130Q2578.EM6 (104)
120 Level (dBuv/im) Date: 2014-01-16

FCC PART 15C PEAK

60
0 4000 6800, 9500. 12400. 15200. 18000
Frequency (MHz)
3ite no. Sm Srect Data no. HE
Dis. / Ant. o3m 2013 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C PELE
Enwv. / Inz. : 24%C/56% Engineer : Leo-Li
EOT ! 300Mbps High Power Wireless N Router
Fower Rating : DC 12V From Adapter Input AC 120V/60HE=
Test Mode : IEEES0Z.11b CH1 Z412MH=z Tx

TL-WES41HF

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 2 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60 2
FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 2
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02Z .11k CH1 Z412MH= Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4824.000 32.88 8.58 35.70 47,92 53.68 54,00 0.32 Average
Z  4824.000 32.88 8.58 35.70 51.01 56.77 74,00 17.23 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 3

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. HE]

3t 2013 3115 (4580) Ant. pol. : HORIZOMNTAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02Z .11k CH1 Z412MH= Tx

TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 4 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 4
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02Z .11k CH1 Z412MH= Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4824.000 32.88 8.58 35.70 49,23 54,99 74,00 19.01 PFeak
Z  4824.000 32.88 8.58 35.70 43.03 48.79 54,00 5.21 Ahwverage
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 5 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK

60 FCC PART 15C AV

W

M

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. HE
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11k CH1 Z412MH= Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z241z.000 z8.21 5.81 35.70 101.67 99,99 74.00 -25.99 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 6 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK

60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. HE
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11k CH1 Z412MH= Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z241z.000 z8.21 5.81 35.70 115.65 113.97 74.00 -39.97 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 11

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. r 11

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02Z .11k CHE Z437MHz Tx

TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 12 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60 2
FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 12
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02Z .11k CHE Z437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4874,.000 32.97 8.63 35.70 47,35 53.25 54,00 0.75 Average
Z  4874.000 32.97 8.63 35.70 53.87 59,77 74,00 14.23 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 13

Level (dBu/m)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

G0

4000

Jite no.
Dis. / Ant.
Limit

Enwvw. / Ins.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400, 15200. 18000
Frequency {(MHz)

3t Sretf Data no. 13

3 2013 3115 (4580) int. pol. : HORIZOWNTALL

FCC PART 15C PELE

24+%C/56% Engineer : Leo-Li

J00Mbps High Power Wireless N Router
I 12V From Adapter Input AC 120V/60Hz
IEEES02Z .11k CHE Z437MHz Tx

TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 14 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
! FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 14
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02Z .11k CHE Z437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4874,.000 32.97 8.63 35.70 50.13 56.03 74,00 17.97 Peak
Z  4874.000 32.97 8.63 35.70 44 .87 50,77 54,00 3.23  hverage
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 15 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120 1
FCC PART 15C PEAK
60
FCC PART 15C Ay
HeabhrrgestdmL
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. r 15
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02Z .11k CHE Z437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 2437.000 Z8.26 5.85 35.70 117.09 115.50 74.00 -41.50 Fesak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 16 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK

60 FCC PART 15C AV

MW

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. HE
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11k CHE Z437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 2437.000 Z8.26 5.85 35.70 105.86 104,27 74.00 -30.27 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 17 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK

60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. r 17
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11k CH11 Z486Z2MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z246Z.000 z28.32 5.89 35.70 108.z20 106.71 74.00 -32.71 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 18 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
1
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. HE R =]
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02Z .11k CH11 246Z2MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z246Z.000 z28.32 5.89 35.70 116.56 115.07 74.00 -41.07 Feak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 19

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. r 19

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02Z .11k CH11 246Z2MHz Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 20 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
2
60
FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 20
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02Z .11k CH11 246Z2MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4924,000 33.06 8.69 35.70 47 .56 53.61 54,00 0.39 Average
Z  4924.,000 33.06 8.69 35.70 55.49 61.54 74,00 12.46 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 21

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. 21

3t 2013 3115 (4580) Ant. pol. : HORIZOMNTAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02Z .11k CH11 246Z2MHz Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-24

Data: 22 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60 2
FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 22
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02Z .11k CH11 246Z2MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4924,000 33.06 8.69 35.70 44,72 50,77 54,00 3.23  Ahverage
Z  4924.,000 33.06 8.69 35.70 52.75 58.80 74,00 15.20 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841HP page 4-25
Data: 31 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK

60
FCC PART 15C Ay
L
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. r31
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11g CH1 Z412MH= Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z241z.000 z8.21 5.81 35.70 107.86 106.18 74.00 -32.18 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TWR841HP page 4-26
Data: 32 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. HEC
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11g CH1 Z412MH= Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z241z.000 z8.21 5.81 35.70 115.68 114.00 74.00 -40.00 Feak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 4-27

Data: 33

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. r33

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11g CH1 Z412MH= Tx

TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-28

Data: 34 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
4 FCC PART 15C Ay
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 34
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11g CH1 Z412MH= Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4824.000 32.88 8.58 35.70 45,65 51.41 74,00 Z2.59 Peak
Z  4824.000 32.88 8.58 35.70 33.75 39.51 54,00 14.49 Averadge
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 4-29

Data: 35

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. r 35

3t 2013 3115 (4580) Ant. pol. : HORIZOMNTAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11g CH1 Z412MH= Tx

TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-30

Data: 36 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
FCC PART 15C Ay
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 36
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11g CH1 Z412MH= Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4824.000 32.88 8.58 35.70 44,39 50.15 74,00 23.85 PFeak
Z  4824.000 32.88 8.58 35.70 31.86 37.62 54,00 16.38 Average
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 4-31

Data: 37

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. HECAN

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11g CHE Z437MHz Tx

TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-32

Data: 38 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
1 FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 38
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11g CHE Z437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4874,.000 32.97 8.63 35.70 47,54 53.44 74,00 Z20.586 Feak
Z  4874.000 32.97 8.63 35.70 35.64 41.54 54,00 12.46 Averadge
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 4-33

Data: 39

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. 1 39

3t 2013 3115 (4580) Ant. pol. : HORIZOMNTAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11g CHE Z437MHz Tx

TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-34

Data: 40 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
. FCC PART 15C Ay
I
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 40
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11g CHE Z437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4874,.000 32.97 8.63 35.70 45,25 51.15 74,00 Z2.85 PFeak
Z  4874.000 32.97 8.63 35.70 3z.a8v 38.77 54,00 15.23 Ahwverage
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TWR841HP page 4-35
Data: 41 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120 T
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. ro41
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11g CHE Z437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 2437.000 Z8.26 5.85 35.70 118.56 116.97 74.00 -42.97 Feak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841HP page 4-36
Data: 42 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK

60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. HE ¥
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11g CHE Z437MH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 2437.000 Z8.26 5.85 35.70 109. 46 107.87 74.00 -33.87 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841HP page 4-37
Data: 47 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK

60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. r 47
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11g CH11 Z46Z2MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z246Z.000 z28.32 5.89 35.70 104,58 103 .09 74.00 -29.09 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TWR841HP page 4-38
Data: 48 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
120 Level (dBuvim) Date: 2014-01-16
1
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. r 45
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11g CH11 246Z2MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z246Z.000 z28.32 5.89 35.70 114.75 113.26 74.00 -39.286 Feak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 4-39

Data: 49

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. 49

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11g CH11 246Z2MHz Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-40

Data: 50 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
5 FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 50
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11g CH11 246Z2MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4924,000 33.06 8.69 35.70 35.45 41.50 54,00 12.50 Awveradge
Z  4924.,000 33.06 8.69 35.70 46.07 52.12 74,00 21.88 PFeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-41

Data: 51

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. + 51

3t 2013 3115 (4580) Ant. pol. : HORIZOMNTAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11g CH11 246Z2MHz Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-42

Data: 52 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
FCC PART 15C Ay
F
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 5z
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11g CH11 246Z2MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4924,000 33.06 8.69 35.70 33.52 39.57 54,00 14.43 Averadge
Z  4924.,000 33.06 8.69 35.70 44,85 50.90 74,00 23.10 PFeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841HP page 4-43
Data: 57 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK

60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. + 57
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11n HTZ0O CH1 241ZMH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z241z.000 z8.21 5.81 35.70 106.75 105.07 74.00 -31.07 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TWR841HP page 4-44
Data: 58 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
120 Level (dBuvim) Date: 2014-01-16
1
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. HE=t=]
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HTZ0O CH1 241ZMH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z241z.000 z8.21 5.81 35.70 114,67 11z.99 74.00 -38.99 Feak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-45

Data: 59

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. HE=1=]

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HTZ0O CH1 241ZMH=z Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-46

Data: 60 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
5 FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. &0
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HTZ0O CH1 241ZMH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4824.000 32.88 8.58 35.70 35.49 41.25 54,00 12.75 Lhwveradge
Z  4824.000 32.88 8.58 35.70 46.86 5Z2.62 74,00 21.38 PFeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-47

Data: 61

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. HEN S

3t 2013 3115 (4580) Ant. pol. : HORIZOMNTAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HTZ0O CH1 241ZMH=z Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-48

Data: 62 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
FCC PART 15C Ay
£
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. B2
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HTZ0O CH1 241ZMH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4824.000 32.88 8.58 35.70 34.76 40,52 54,00 13.48 Lveradge
Z  4824.000 32.88 8.58 35.70 44 .86 50.62 74,00 23.38 PFeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 4-49

Data: 63

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. HE Y]

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HTZO CHE 2437MHz Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-50

Data: 64 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
3 FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 64
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HTZO CHE 2437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4874,.000 32.97 8.63 35.70 38.43 44,33 54,00 9.67 Lverage
Z  4874.000 32.97 8.63 35.70 47.30 53.20 74,00 Z20.80 Feak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-51

Data: 65

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. HE

3t 2013 3115 (4580) Ant. pol. : HORIZOMNTAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HTZO CHE 2437MHz Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-52

Data: 66 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
5 FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. BE
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HTZO CHE 2437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4874,.000 32.97 8.63 35.70 35.87 41.77 54,00 12.23 Ahwverage
Z  4874.000 32.97 8.63 35.70 46.30 52.20 74,00 21.80 PFeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841HP page 4-53
Data: 67 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK

60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. HE
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11n HTZO CHE 2437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 2437.000 Z8.26 5.85 35.70 107.69 106.10 74.00 -32.10 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TWR841HP page 4-54
Data: 68 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. HE 1=
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HTZO CHE 2437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 2437.000 Z8.26 5.85 35.70 118.09 116.50 74.00 -42.50 Feak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841HP page 4-55
Data: 73 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK

60 FCC PART 15C AV

MW

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. HEC]
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES0Z2.11n HTZO0 CH11 Z46Z2MH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z246Z.000 z28.32 5.89 35.70 100.85 99.36 74.00 -25.36 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TWR841HP page 4-56
Data: 74 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
120 Level (dBuvim) Date: 2014-01-16
1
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. HEE
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HTZO CH11 Z246Z2MH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z246Z.000 z28.32 5.89 35.70 114,66 113.17 74.00 -39.17 Feak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-57

Data: 75

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. r 75

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HTZO CH11 Z246Z2MH=z Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-58

Data: 76 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
7 FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. TG
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HTZO CH11 Z246Z2MH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4924,000 33.06 8.69 35.70 37.86 43.91 54,00 10.09  Ahveradge
Z  4924.,000 33.06 8.69 35.70 46,68 52.73 74,00 21.27 PFeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 4-59

Data: 77

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. HERa

3t 2013 3115 (4580) Ant. pol. : HORIZOMNTAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HTZO CH11 Z246Z2MH=z Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-60

Data: 78 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
5 FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 7a
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HTZO CH11 Z246Z2MH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4924,000 33.06 8.69 35.70 35.86 41.91 54,00 12.09 Ahveradge
Z  4924.,000 33.06 8.69 35.70 45,95 5Z2.00 74,00 22.00 PFeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053




®
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ECC ID:TE7WR841HP page 4-61
Data: 83 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. HE =]
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11n HT40 CHI 242ZMHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z24Z2z.000 Z28.23 5.83 35.70 96.87 95.23 74.00 -21.23 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TWR841HP page 4-62
Data: 84 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
1
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. HE= £
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HT40 CH3 2Z42ZMHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z24Z2z.000 Z28.23 5.83 35.70 107.56 105.92 74.00 -31.92 Feak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 4-63

Data: 85

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. HE=11

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HT40 CH3 2Z42ZMHz Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




AUDIX ]

ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-64

Data: B6 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
2 FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. =11
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HT40 CH3 2Z42ZMHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 48544,000 32.92 g.60 35.70 38.75 44,57 54,00 9.43 Average
Z  4844.000 32.92 8.60 35.70 48.67 54 .49 74,00 19.51 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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Data: 87

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. HE=1

3t 2013 3115 (4580) Ant. pol. : HORIZOMNTAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HT40 CH3 2Z42ZMHz Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 88 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
- FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. =151
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HT40 CH3 2Z42ZMHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 48544,000 32.92 g.60 35.70 36.86 42 .68 54,00 11.32 Ahwerage
Z  4844.000 32.92 8.60 35.70 45.76 51.58 74,00 22.42 FPeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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Data: 89

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. HE=1=]

3t 2013 3115 (4580) Ant. pol. : HORIZOMNTAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HT40 CHE 2437MHz Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 90 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
3 FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. =1n]
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HT40 CHE 2437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4874,.000 32.97 8.63 35.70 37.70 43 .60 54,00 10.40 Averadge
Z  4874.000 32.97 8.63 35.70 46.88 5z.7v8 74,00 21.22 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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Data: 91

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. r 91

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HT40 CHE 2437MHz Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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page
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Data: 92 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
2 FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 9z
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HT40 CHE 2437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4874,.000 32.97 8.63 35.70 38.46 44,36 54,00 9.64 Average
Z  4874.000 32.97 8.63 35.70 47.87 53.77 74,00 20.23 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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Data: 93 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
1
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. r 93
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HT40 CHE 2437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 2437.000 Z8.26 5.85 35.70 108.79 107.z0 74.00 -33.20 Feak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 94 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. HE=E
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11n HT40 CHE 2437MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 2437.000 Z8.26 5.85 35.70 10z.57 100.98 74.00 -2Z6.98 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 99 File: G:2013 report T'TP-LINK'ACS1302578.EMG (104)
120 Level (dBuim) Date: 2014-01-16

"
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. HEC (] Srect Data no. HE=1=]
Dis. / Ant. I 3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL
Limit : FCC PART 15C FELE
Env. / Ina. : Z4%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEES02.11n HT40 CHS 245Z2MHz Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z2452.000 z8.29 5.87 35.70 93.86 92.32 74.00 -18.32 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Awp Factor
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 100 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
1
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fice no. 3] Srect Data no. + 1o0o
Dis. / Ant. 3m 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer : Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HT40 CHS 2Z45Z2MH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 Z2452.000 z8.29 5.87 35.70 110.09 108.55 74.00 -34.55 Feak

Eemarks: 1.

Emission Lewvel= Antenna Factor + Cabhle Loss + Beading
—Awp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 101

Level (dBu¥im)

120

File: G:2013 report T'TP-LINK'ACS1302578.EMG6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

60

4000

Fice no.
Dis. / Ant.
Limit

Enwv. / Ins=.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3] Srect Data no. r 1o1

3t 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C FEALE

24%C/56% Engineer : Leo-Li

300Mbps High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HT40 CHS 2Z45Z2MH=z Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 102 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
5 FCC PART 15C Ay
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 10z
Dis. / Ant. 3 2013 3115 (4580) Ant., pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HT40 CHS 2Z45Z2MH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4904,.000 33.03 8.66 35.70 35.86 41.85 54,00 12.15 Awveradge
Z  4904.000 33.03 8.66 35.70 45.86 51.85 74,00 22.15 PFeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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Data: 103

Level (dBuvim)

120

File: G:2013 report T'TP-LINK'ACS1302578.EM6 (104)

Date: 2014-01-16

FCC PART 15C PEAK

G0

4000

Jite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating :

Test Mode

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3t Sretf Data no. 103

3m 2013 3115 (4580) Int. pol. : HORIZOMNTAL

FCC PART 15C FPELE

Z4*C/56% Engineer : Leo-Li

300Mbp=s High Power Wireless N Router
DC 12V Frow Adapter Input AC 1Z20V/60Hz
IEEES02.11n HT40 CHS 2Z45Z2MH=z Tx
TL-WES41HP

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Data: 104 File: G:2013 report TTP-LINK\ACS1302578.EM6 (104)
Level (dBuvim) Date: 2014-01-16
120
FCC PART 15C PEAK
60
FCC PART 15C Ay
2
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fice no. 3] Srect Data no. 104
Dis. / Ant. 3 2013 3115 (4580) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PEAE
Enwv. / Ins=. 24%C/56% Engineer Leo-Li
EUT : 300Mbps High Power Wireless N Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0V/60H=z
Test Mode IEEES02.11n HT40 CHS 2Z45Z2MH=z Tx
TL-WES41HP
hAnt . Cable LMFP Emission
No Frec. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/1m) [dE) [dE) (dBuv) [dBuVY/m) (dBuW/m) [dE)
1 4904,.000 33.03 8.66 35.70 34,97 40.96 54,00 13.04 Awveradge
Z  4904.000 33.03 8.66 35.70 44 .86 50.85 74,00 23.15 PFeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor
The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer| Agilent N9030A MY51380221| Oct.31, 13 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,13 1 Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest
level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set to
100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions
detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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ANT A
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyrer - Swispt 58

L1427 PM Zan L7, #0i04

I G E N T s B
Display Line -7.02 dBm Aug Type: Log-Per ‘-'M-

PHD: Faal e 1710 Free Run AvglHold: 31100 TVPE
IFGale:L nw Atten: 10 dB DET

. : Annotation®
Ref Offzet 21 dB 4

Iv__Ref 21,00 dBm - TR

L&

g
| .......n-f-'“l“ u""-‘-“"""'-‘h-h‘.
i |
i TR PRI SR I e R P R DIEP':BDE LdIB"E
" i3]

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

TUNETION FLMCTICH WD TH PUMCTION YaLUL

WES STATUE i3 Inpul Ovarload ADC over range

Agilent Spectrum Analyrer - Swispt 58
1

Marker 1 199.750000000 MHz

PR Fasl L'
IFGinim:] e Atten: 10 dB [+ 3]

11445 PM Tan L 7, #0004

b i
Ay Typr-: Log-Par TRACE Peak Search
AvglHald: 42100 TYPE

Trig: Free Run

Ref Offzet 21 dB

) i Ref 21,00 dBm L —
I ] —

Next Pk Right

“‘I

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pis)

TUNETION FLMCTICH WD TH PUMCTION YaLUL |

ETATUE 3 Adign Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Agilent Spectrum Analyrer - Swispt 58

1 PT ;
Marker 1 22.450000000000

GHz

PHO: Faal e 1710 Free Run

1145017 PM 1

1PN:E-
#1

iy i CFF
Avg Type: Log-Pwr Peak Search
AvglHold: 5100

Ref Offzet 21 dB
iy Ref 21.00 dBm

IFGiale: L nw

Atten: 10 dB

| L R
| TR - n-.-mnnfm'-'f'“f*’"*"“-*-’ kit m,_.__l,u,-‘...h,,.-q‘-_-w-ﬂ“.u.w-.u-.-rmh- p—

#VEBW 300 kHz

MEr1

[E—

Next Pk Right

‘1

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)

TUNETION FLMCTICH WD TH

PUNCTION VAL |

Fef Offzet 21 dB
sidiy  Refl 21.00 dBm

[ T e

Start 2.31000 GHz
#Res BW 100 kHz

IFGaim:Luw

] Trig: Fres Run

PR Fast (4
Atten: 10 d8

At 1146010 PM San

TMALE
TV

1
Avg Typa: Log-Pwr
Avg|Hold= 10100

FVEW 300 kHz

Stop 2.42500 GHz
11.0 ms (1001 pts)

FUMETION FLMCTICH WD TH

STATUE 3 Align Maw, All requinad
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Test CH6: 2437MHz

Agilent Spectrum Analyrer - Swispt 58

¥ e T i | CFF LLBLST PM B 17, 2004
Display Line -7.43 dBm Awg Type: Log-Pwr TRACE
L PHD: Faal e 1710 Free Run AvglHold: 1TH00 TYPE
IFGale:L nw Atten: 10 dB DET

Ref Offzet 21 dB

g8l Ref 21.00 dBm :
' L&

LY
R

M P bty bl i A gl g Sl it Yy Display Line
o R ok 7.43 dBm

[

Stop 10.000 GHz
#VBW 300 kHz Sweep EGO0 ms (1001 pis)

TUMCTION FLECTICH WIDTH FUNCTION WALUIL

WES STATUE i3 Inpul Ovarload ADC over range

Agilent Spectrum Analyrer - Swispt 58
1

- = i B O 14:55- 18 PM Zan 17, 2014
Marker 1 199. 750000000 MHz : Avg Type: Log-Pwr TRACE Peak Search
PHO: Faal e 1713 Free Run AvglHold: 447100 TVPE
IFGale:L nw Atten: 10 dB DET |

[=Ts

Ref Offset 21 4B e 1

v Ref 21.00 dBm i "I

Next Pk Right

1

'

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pis)

TUNETION FLMCTICH WD TH PUMCTION YaLUL |

Mkr--RefLvi

ETATUE 3 Adign Now, All requinad
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Agilent Spectrum Analyrer - Swispt 58
T

F - ek HT i § CFF 1153 PM Tan L 7, #004
A 2 - A - Log-Pw TRACE Peak Search
Marker 1 23.980000000000 GHz ____ v Trpe: LogCve _
Atten: 10 dB Y |

Trig: Free Run
IFGiale: L o
Ref Offaet 21 dB MEkr1

il Ref 21.00 dBm 2 O m .

Next Pk Right

.|.1

| R TUGO RPN RO TR
i i i ,J-n-’m'-"‘:‘-l-"‘m'—--rh L b B i L o

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

TUNETION FLMCTICH WD TH PUMCTION YaLUL

ETATUE 3 Adign Now, All requinad

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept 54
AF FEE] 115550 PM San 17, sild

Display Line -7.07 dBm L Avg Typa: Log-Pwr tmack
PHD: Fast Ly Trig: Fres Run Avg|Hold: 33100 TVPE
IF TG aim:L e Aen: 10 48 DET

Fef Offzet 21 dB
Eidiv  Ref 21.00 dBm

I &

H
it
4 a'l-"“ 'J.‘tu.-ﬂ-m-l..-'bg

Foralindnoe e W

s 1.'..\.--1"""-.1 P, o Ty P L N D ———

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

WESD sTaTUE i3 input Ovardoad ADC aver range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 5-6

Al

arker 1 199.750000000 MHz

et Spectrum Analyrer - Swept 54

L1516 P 3

T iy | O 1
Avg Type: Log-Pwr TRACE
AvglHold: 53100 TVPE
IFGale:L nw Atten: 10 dB e

PHO: Faal e 1713 Free Run

R MODE TRC 500 E ¥ TUNETION FLMCTICH WD TH PUMCTION YaLUL |

Ref Offzet 21 dB
] Ref 21.00 dBm

‘ 1
| e T ..JA,.... RETSTIRT Y TN [ S P '.l.l.-l..._-,...ﬂll_,. SR LY SR S R P w0 A TP SR R R P SRR

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pis)

ETATUE 3 Adign Now, All requinad

Peak Search

NextPeak

Next Pk Right

Agilent Spectrum Analyzer - Swopt 54

Marker 1 24.835000000000 GHz _ i v Tive: Log Py 2! .
PHI: Fasi Ly Trig: Fres Run Avg|Hold: 81100

] p———

ik

L1541 P San

Awen: 10 d8

IFGaim:Luw

Rel Ofzet 21 dB
Ref 21.00 dBm

B B B e i\ kol ot Sl

Stop 25,000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

24 835 GHz | A3 03 dBm |

STATUE 3 Align Maw, All requinad

Peak Search

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 5-7

Agilent Spectrum Analyrer - Swispt 58
I FT:

-Display Line -6.98 Em

PHD: Faal e 1710 Free Run

i B O LLESEAEM Tan 17, 2014
Avg Type: Log-Pwr TRALE
AvglHold:= 1001100 TVPE
(£ 2]

IFGinim:] e Atten: 10 dB

Ref Offzet 21 dB

{Start 2.44500 GHz
#Res BW 100 kHz

#VEBW 300 kHz

T T T T W i PR

Stop 2.51000 GHz
Sweep 6.27 ms (1001 pis)

TUNETION FLMCTICH WD TH PUMCTION YaLUL

ETATUE 3 Adign Now, All requinad

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept 54

T :
Trig: Fres Run

PRO: Fast ()
Atten: 10 d8

IFGaim:Luw

= 120533 Al Gan 18, 2004
Avg Typa: Leg-Par TRACR
Avg|Hold: 100/100 THPE
iy

Fef DMzat 21 dB
{Eid Ref 21.00 dBm

| I N P e e bl ot s i et i e

Start 2.31000 GHz
+Res BW 100 kHz

#VEW 300 kHz

IR P a—

Stop 2.42500 GHz
Sweep 11.0 ms (1001 pts)

TUNETION FLEICTICN WD TH UHCTION WAL |

STATUS €3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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ECC ID:TE7WR841HP page 5-8

Agilent Spectrum Analyrer - Swispt 54

13019 AM Tay 18, #T004

. F6GE T A i O
Display Line -16.49 dBm Awg Type: Log-Pwr TRACE
By PHD: Faat e 119 Free Run AvglHold: 305100 TVPE
IFGale:L nw Atten: 10 dB DET

Ref Offzet 21 dB

iy Ref 21.00 dBm : I

| 'on o

4
L —

l""."-"r WA P e b e bt o e PO b b, Displﬂy Line

-16.49 dBm

W bt i e

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

TUMETION FLMCTICH WD TH PUMCTION YaLUL

Agilent Spectrum Analyzer - Swept 54

L =F d=E INT FEE] 12030 A an 18, SO0
Marker 1 99.840000000 MHz L Aorg Typa: Log-Pwr

PHO: Fasi L, Trig: Fres Run Avg|Hold: 50M00
IFGaimLuw Atten: 10 4B

Ref Ofzet 21 dBE Mkr1 L
Ref2100cBm 49989 dem

P

*1

|"'4“--.-4.L|..-«-.-.a-h.—.ui-, o e A S Al s et et e et ol e b

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

WESD STATUE 3 Align Maw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 5-9

Agilent Spectrum Analyrer - Swiept 54

T T :

Marker 1 24.880000000000 GHz .
PHU: Faat e 1119 Free Run

IFGinim:] e Atten: 10 dB

i | CFF
Awg Type: Log-Pwr
AvglHold: 21100

Peak Search

Ref Offzet 21 dB
Bid Ref 21.00 dBm

e g b i gl 1

#VEBW 300 kHz

e e A B4 e e o b gt e

[E—

Next Pk Right

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)

TUMETION

FLEMETICH WD TH

ETATUE £33 Align Now, All requinad

Trig: Fres Run

PHO: Fasi {0 Atten: 10 4B

IFGaim:Luw

At G 120G 0H A San 18, S0ild

{141 i

Avg Typa: Log-Pwr TRACH
Avg|Hold: 19M00 TVPL
CET

Fef Offaet 21 dE
Ref 21.00 dBm

Stop 10,000 GHz
Sweep 860 ms (1001 pts)

FUNETION WAL

FUMETIGN FLMETICH WD TH

sTATUE 3 Input Ovardoad ADC aver range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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ECC ID:TE7WR841HP page 5-10

l.gi.rml SpecErum .l.nul:r?rr St 54

- . F s 1306310 A T 18, 2014 T T
arke 8400 F Avg Type: Log-Pwr TRACE
Marker 1 99.840000000 NU: e g TyecLogs _
IFGinim:] e Atten: 10 dB [+ 3]
) NextPeak
Ref Offzet 21 dB
Bid Ref 21.00 dBm
|
MNext Pk Right

‘.1

ph ""hnl.-'ur-fﬂﬂ'-'ﬂ.-'&'nm*m ety st P ol U Bty i e gl Bt s LA gl

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

PUMCTION YALLIL |

WES STATUE 3 Align Mow, All requirad

Agilent Sémtlrurn .l.nu]rr.rr Switpl 54
1 -

i 1200 A0 Xam 16, 20004

Marker 1 24.040000000000 GHz AV Type: LogPwr Peak Search
PHO: Fast g 171: Free Run Avg|Held: 200 ;
IF Gaaim:L o Atten; 10 d8 et

T = Next Peak
Fer OMset 21 dE : it e
Ref 21.00 dBm 2,820 O
Next Pk Right

I

Next PK Len

‘_ 1
L i
| Y R —— B e P e g, B Lt s v, sl il

Stop 25.000 GHz

#VBW 300 kHz Sweep 1.43 s (1001 pts)

MER MIDL TAC 501 h i TUNCTION  FLICTION WIDTH FUNCTION VAL |
52,826 dBm | |

= D D 00 = SN SN B L R =

a

STATUE i3 Align Meow, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Test CH11: 2462MHz

Agilent Spectrum Analyrer - Swispt 54

I & [ sk T iy i 7 LA AN X 1
Display Line -16.09 dBm Aorg Typae: Log-Pe
L PHD: Faat e 119 Free Run AvglHold:> 1001100 Y
Atten: 10 dB Y

IFGiale: L nw

Ref Offzet 21 dB
24y Ref 21,00 dBm

3

SR U ot L o
f I \

{Start 2.44500 GHz ' Stop 2.51000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.27 ms (1001 pis)

TUNETION FLECTICH WIDTH FUNCTION WALUIL

OE] 13 1400 A 168, PR
Avg Typa: Log-Pwr TRACE

PHI: Fast L, Trig: Fres Run Avg|Hold: TTHOG TVPE

IFGaimiL v Atten: 10 48

Fef Offaet 21 dE
Ref 21.00 dBm

-16.33 dBm

Stop 10,000 GHz
Sweep 860 ms (1001 pts)

TUNETION FLEICTICN WD TH UHCTION WAL |

wEs sTATUE 3 Input Ovardoad ADC aver range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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ECC ID:TE7WR841HP

AUDIX Technology (Shenzhen) Co., Ltd.

pade 5-12

Agilent Spectrum Annlynesr - Switpt 54

arker 1 99.840000000 MHz

PR Faal Ly
IFGiale: L s

13 1) AM T 18, #E4

TRaCE
TYPE
DET

iy i CFF
Avyg Type: Log-Pwr Peak Search

AvglHold: TEM0GQ

Trig: Free Run
Atten: 10 dB

Ref Offzet 21 dB
] dBid Ref 21.00 dBm

‘_1

Eﬁ"‘-‘qa.,]. PR ST T N Y T DT NPT T L e e AR, PR R LR B

5984 MHz|

Mkr1 ¢ Nexteak

o 1+

Next Pk Right

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pis)

FLMCTICH WD TH

#VEBW 300 kHz

¥ TUNETION FUNETION VAllE |
_4B5T2 dBm |

2

ETATUE £33 Align Now, All requinad

[0S

IFGiale: L nw

L 151 AM 1 18, #004

TRaCE
TYPE
DET

iy i CFF
Avg Type: Log-Pwr Peak Search

AvglHold: BH)

Trig: Free Run
Atten: 10 dB

Faal Ly

Ref Offzet 21 dB
] dBid Ref 21.00 dBm

T

NextPeak

Next Pk Right

“I

e ol AL At e ey = L

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)

FLMCTICH WD TH

#VEBW 300 kHz

TUMETION PUMCTION YaLUL

ETATUE £33 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilent Spectrum Analyrer

2 M erdak (M i i CFF
Display Line -17.28 dBm Avg Type: Log-Pw

L o rast T Trig: Free Run AvglHold: 301100 i
IFGalm:L nw Atten: 10 dB DET |

Ref Offzet 21 dB

i Ref 21.00 dBm e —

I 'on o
i.
e lu’ﬂ_,._.uﬁ.n_._-m i S

sl e i P T e Dis.‘P_:ﬂz{ IEIB"E
- i3]

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

TUMETION

FLECTICH WD TH PUMCTION YALLIL

WED ETaTUE 53 Inpul Ovaroad;ADC over range

T 1312735 A Tan 18, 2014
Avg Typa: Log-Pwr TRACE

PHO: Fasi L, Trig: Fres Run Avg|Hold: SGM00 TVPRE

IFGaimiL v Awen: 10 d8

Peak Search

Fef DMzat 21 dB
Ref 21.00 dBm

P

Mkri

*1

!'"“""'.i.ilm-r-'--l- AP bbb e 2l b A el s A st el e bt

Stop 1.0000 GHz
HRes BW 100 KHz FVEBW 300 KHz Sweep 92.7 ms (1007 pis)

MAR MODL! TRE 55

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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ECC ID:TE7WR841HP page 5-14

Agilent Spectrum Analyrer

L 2 =TIETL iy e

arke H | A - Log-Pw
Rawker a2 “.IDDI}UUUUUU e 1rig:Free Run Avmm?ﬂ'rg ;
IFGale:L nw Atten: 10 dB

Peak Search

Ref Offzet 21 dB

iy Ref 21.00 dBm -

Next Pk Right

L

L

i, IR = VPRI BER R e
ot ety g,y *‘_M-ﬁhrﬁh‘ﬂ'm-dhh'w'ﬂ#w' b g e bt e R b b

Stop 25.000 GHz
#VBW 300 kHz

TUMETION FLMCTICH WD TH

Agilent Spectrum Analyrer

d & I 25T i | CFF
Display Line -16.71 dBm Avg Type: Log-Pw

L PHD: Faat e 119 Free Run AvglHold:> 1001100
IFGale:L nw Atten: 10 dB DET |

- ] Yau=  Annotation®
Ref Offzet 21 dB i =

iy Ref 21.00 dBm -

armculnl

il st L —

Display Line
-168.71 dBm

| EFTFIERPEY K omre | e

Stop 242500 GHZ
#VBW 300 kHz 11.0 ms (1001 pts)

TUMETION PUMCTION YaLUL

FLEMETICH WD TH

ETATUE £33 Align Now, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Test CH6: 2437MHz

Agilent Spectrum Analyrer

= e =TIETL 5 § Ok A & ¥
Display Line -17.19 dBm Avg Type: Log-Pw i _

PHD: Faat e 119 Free Run AvglHeld: 26M00 ¥
IFGale:L nw Atten: 10 dB DET

Ref Offzet 21 dB

iy Ref 21.00 dBm : -

Mt R s T L R R S I P DiEPlﬂy’ Line
-17.19 dBm

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

TUNETION FLECTICH WIDTH FUNCTION WALUIL

WED ETaTUE 53 Inpul Ovaroad;ADC over range

T 12725050 AM Y 18, 214

Ava Type: Log-Pwr RACE Peak Search

PHI: Fast L, Trig: Fres Run Avg|Hold: 1aM00 TYRE
IFGaimiL v Awen: 10 d8

Ref Ofzet 21 dBE Mkr1 .
Ref2100cBm _ _  -49942deEm

S —— i ——

*1

Ty YT P O ST 01| TS PR R TR | ST PPUN PR A ISSURTRE U WY | S Te T | o P

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUHETION FLETICH WD TH TUHCTION WALLL

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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pade 5-16

Agilent Spectrum Analyrer
T

Marker 1 23.905000000000 GHz

137Gl M T 18, #04

& i CFF
Avg Type: Log-Pwr TRACE
AvglHaold: 2100 TVPE
&1

Peak Search

Start 10.000 GHz

#VEBW 300 kHz

PHU: Faat e 1119 Free Run
IFGiain:l ow Atten: 10 dB |
) Mkri : NextPeak
Ref Cffzet 21 dB VIKT x
9y Ref 21.00 dBm ; .
Next Pk Right

e I i e b AT e i o A e bt i,

TUMETION FLMCTICH WD TH

'_1

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)

PUNCTION VAL |

ETATUE £33 Align Now, All requinad

PHO: Fasi L. Trig: Fres Run
IFGaaimLow Atten: 10 4B

T 12:51:11 AM Gan 18, 2004
Avg Typa: Log-Pwr TRACK

Avg|Hold: 11100 TVPL
CET

Fef Offaet 21 dE
Ref 21.00 dBm

=1
1 T -'-‘4’ ILt"""----d-"-"“'--"Ju.a""
-""' L il oy e e S

#VEW 300 kHz

Stop 10,000 GHz
Sweep 860 ms (1001 pts)

sTATUE 3 Input Ovardoad ADC aver range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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FCC ID:TE7/WR841HP page 5-17
Agilent Spectrum Analyrer
= - BaE T 5 i 3 A 1 i
- - = A - Log-Pw ; Peak Search
arker + S1.580LSA000 Nu:lm e 1rig:Free Run Avmmﬁﬂm?%o : _
IFGale:L nw Atten: 10 dB [+ 3]
- NextPeak

Ref Offzet 21 dB
Bid Ref 21.00 dBm

Next Pk Right

‘1

:-‘L*""ﬂl‘f T T B B B T

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUMETION FLMCTICH WD TH PUMCTION YaLUL

Agilent Spectrum Analyner
L T BEE (T tha b
Marker 1 21.880000000000 GHz { Avg Typa: Log-Pwr
PHO: Fasi L, Trig: Fres Run Avg|Hold: Si10D
IFGalmLow Atten: 10 d8

Peak Search

Rel Ofzet 21 dB
Eidiv__Ref 21.00 dBm

] p———

| 2 s e e, e L B R
# 5 ey e A i R L, s gt T v Y

Stop 25,000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Agilent Spectrum Analyrer
I G 12 0 A an 16, #0004

I [ s B O
Display Line -16.05 dBm Aug Type: Log-Per "’-ﬂ-

PHD: Faat e 119 Free Run AvglHold:> 1001100 TIvE
IFGiain:L vw Atten: 10 dB 81

Ref Offzet 21 dB
Ref 21.00 dBm

2

e el e e e

!S‘tal‘t?.#-ﬁﬂ'ﬂ GHz Stop 2.51000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.27 ms (1001 pts)

MR MODE TAC 500 ’ ¥ r.IIIC-'l"III I'I_"|;:.’|I:-'. WIDTH PUMCTION YaLUL

STATUE (53 Adign Mow, All requinad

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilent Spectrum Analyner
- - Rt e 1244032 e fan 16, P0E4
Display Line -18.91 dBm L Avg Typae: Log-Pwr TRALE
PHO: Fast g0 1rig: Fres Run Avg|Hold:= 100100 TYPRE

-
IF TG aim:L e Atten: 10 d8 DET

Fef DMzat 21 dB
Ref 21.00 dBm

N
e =
o b sty g A A T

Stop 2.44500 GHz
#VBW 300 kHz Sweep 12.9 ms (1001 pts)

FUNETION  FLMCTICH WIDTH FUNCTION WAL |

STATUS €3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Agilent Spectrum Analyrer

1 P ER R INT IR
isplay Line -19 [ : Log-Pw
Display Line -19.07 dBm M-mmt:i 5?1%@ r

PHD: Faat e 119 Free Run
IFGinim:] e Atten: 10 dB

Ref Offzet 21 dB

sidy_Ref 21.00 dBm : "I

Titler
Gralicl.inl
lon o

in e

= o TR Y |
| i il bules
I b st g g st A 0 sl i Dis“p; ﬂﬂll?" :g“?
& m

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

TUMETION FLMCTICH WD TH PUMCTION YaLUL

iy i
Avg Typa: Log-Pwr
PHI: Fasi Ly Trig: Fres Run Avg|Hold: 36M00
IFGaaimLow Atten: 10 4B

|-II
Ref Offzat 21 dB Mkr1

Ref 21.00 dBm

P

*1

L'*.-.LL.L.; PR R it gl 1 b i P by e BB A gt T b i B i e

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUHETION FLECTICH WD T TUNET

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Apilent Spectrum Analyrer
T ; EE-INT ] TAZ4L AME 1
Marker 1 19.495000000000 GHz Avg Type: Log-Pwr - Pesk Search
PHD: Fast g T7H: Free Run AvglHold: 41100 v
IF Gain:Low Atten; 10 48 CET
NextPeak

Relf Omset 21 dB

Ref 21.00 dBm aBm —

Next Pk Right

I

Next PK Len

"I
PRI S S B SRR R BT e e e ik
I . ’ s

Start 10,000 GHz Stop 23.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.43 s (1001 pts)

i TUNETION FUHCTION WIDTH FUNETION WALUL |
S3182 dBm | |

e = D3 D D =) N P B L B3

@

sTaTUE 3 Align Mow, All requinad

Test CH4: 2437TMHz

i i
Avg Type: Log-Pwr
PH: Fasi Ly Trig: Fres Run Avg|Hold: 20M00
IFGaimiL v Awen: 10 d8

Ref Offzat 21 dB - .
Ref 21.00 dBm LB

e PSR PR S U T P LR

Stop 10,000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pis)

Ml MIDL T

WESD sTatiE g3 Input Ovedoad; ADC aver range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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5-21

Agilent Spectrum Analyner

L 23 AM 1 18, #0014

- ; SR A 12 171 O
arker 1 98.840000000 MHz Awg Type: Log-Pwr TRACE
- PHU: Faat e 119 Free Run AvglHold: 26M00 TVPE

IFGale:L nw Atten: 10 dB DET

Mkr1 ¢

] dBid Ref 21.00 dBm

Ref Offzet 21 dB

‘1

E'l.n-'-n-.‘_-. .L\, s 1-'1'1-'-‘*-1'? B O P e e L ottt

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUMETION FLMCTICH WD TH PUMCTION YaLUL |

2984 MHz| 49732 dBm |

ETATUE £33 Align Now, All requinad

Peak Search

NextPeak

Next Pk Right

L A T 18, #04

Sk T Y | O
Awg Type: Log-Pwr TRaLE
PHU: Faat e 1119 Free Run AvglHaold: 2100 TVPE
IFGale:L nw Atten: 10 dB DET

] dBid Ref 21.00 dBm

Ref Offzet 21 dB

1

T TR PRI SR, e e L RS

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

TUMETION FLMCTICH WD TH PUMCTION YaLUL

.H.E.Eﬂ_ﬁHz.i__:ﬁﬂ.!E'E.dEmg

ETATUE £33 Align Now, All requinad

Peak Search

NextPeak

Next Pk Right

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14053
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Test CH7: 2452MHz

Agilent Spectrum Analyrer

1 T [ G e INT b i O 1 I
Display Line -18.73 dBm Avg Type: Log-Per : -

PHD: Faal e 1710 Free Run Avg|Hald: 100/100
IFGale:L nw Atten: 10 dB DET

Ref Offzet 21 dB
24y Ref 21,00 dBm

*3

L i amiay I i

¥

-18.73 dBm

{Start 2.42500 GHz ' Stop 2.51000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep £.13 ms (1001 pts)

TUNETION FLECTICH WIDTH FUNCTION WALUIL

= 1215237 Al Ban 18, 2014
Avg Type: Log-Pwr THACE

PHD: Fast (g Trig: Fres Run Avg|Hold: 204100 TVPE

IFGaimiL v Awen: 10 d8

Fef DMzat 21 dE
Ref 21.00 dBm

g —

'..,-"'r-u_.,._,.....____.,.-‘,p..#-ﬂ“_‘ P R~ PSS PR ST EEPSP T PN

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

TUNETION FLEICTICN wID TH UHCTION WAL |

BdBm,

wEs STATUE 3 Inpuit Ovadoad ADC avar range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Agilent Spectrum Analyner

- = i 6E T i B O 12:55-51 Al Tan 18, 2014
arker 1 99.840000000 MHz : Avg Type: Log-Pwr TRACE Peak Baarch
PHD: Faal e 1710 Free Run AvglHeld: 2TH00 TVPE
IFGale:L nw Atten: 10 dB DET
; Next Peak

Ref Offzet 21 dB
] dBid Ref 21.00 dBm

Next Pk Right

‘1

‘l.-.hl,_.. LT ST B SRR T SIS eI ey e e R R S ERER

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pis)

MEL MOCE TIC 50 ) : TUNCTION  FLMCTICH WIDTH FUNETION VAllE |

WES ETATUE i3 Align Mow, All requinad

e T b § CFF L5511 &M T 18, 2004
Aug T]lpr-: Log-Per TRACE Peak Baarch
PRO: Faat g’ Trig: Free Run AvglHold: 410D TVPE

IFGinim:] e Atten: 10 dB [+ 3]
} NextPeak

Ref Offzet 21 dB
] dBid Ref 21.00 dBm

Next Pk Right

*i

| s . T il H A
P---\h-‘-h..-..-h.-.-.uﬁI..._-._,...1_--""‘-ﬂﬂ“"‘f""-'-r"H‘-*-u-m-‘mm‘*"f'\r"-”"‘“‘"* el i - L e e ateite

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

TUMETION FLMCTICH WD TH PUMCTION YaLUL

.E:‘-l.e!.'l.ﬁ_ﬁHz.i__:ﬁﬂ.!Nfi.dEm;

WES ETATUE i3 Align Mow, All requinad
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ANT B
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyrer - Swispt 54
= - : PG NT AL OFF 114741 PM Zan 17, 2014
Display Line -7.66 dBm Avg Type: Log-Per TRACE
- PHD: Fast g Trig: Fres Run AxglHold= 1001100 TVPE
IFGale:L nw Atten: 10 dB DET

Ref Offzet 21 dB
Ref 21.00 dBm

B P e LT Ll i e Py L T

{Start 2.31000 GHz ' Stop 2.42500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.0 ms (1001 pis)

MR MODE TRAC S0 E ¥ TUMETION FLMCTICH WD TH PUMCTION YaLUL

L1 PM dan L7, #0d

6E T Y | O
Auwg Type: Log-Pwr TRACE
PHD: Faat e 119 Free Run AvglHold: 22M00 TYPE
IFGale:L nw Atten: 10 dB DET

Ref Offzet 21 dB
Ref 21.00 dBm

v
e et & ﬁ-*"\"""""'—"-"
ey 1

[P : :
Lt WTE T R T PN SRITY P S LU0 U AU L ST LAy |

IStart 1.000 GHz ' Stop 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pts)

MR MODE TAC 500 E TUMETION FLMCTICH WD TH PUMCTION YaLUL

D D = B O e o B e

WES sTaTUE 3 Input Overdoad;ADC over range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Agilent Spectrum Annlynesr - Switpt 54

- = i 6E T i B O 11:46c4) PM Zan 17, 20014 T T
arker 1 99.840000000 MHz : Avg Type: Log-Pwr TRALE 1L
PHU: Faat e 119 Free Run AvglHold: 54100 TVPE
IFGale:L nw Atten: 10 dB DET
; NextPeak

Ref Offzet 21 dB
] dBid Ref 21.00 dBm

Next Pk Right

1

¢

e, ol O B s e L T

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUMETION FLMCTICH WD TH PUMCTION YaLUL

2984 MHz| 49118 dBm |

RGN s K5 CFF 114800 BM 1an 17, 7014
Avg Type: Log-Par TRACE BEACE Slech
PHU: Faat e 1119 Free Run AvglHold: 31100 TIvE

IFGinim:] e Atten: 10 dB [+ 3]
} NextPeak

Ref Offzet 21 dB
] dBid Ref 21.00 dBm

Next Pk Right

1

) s F FETEN Y
B e -um.-,._m,..‘--—h-ﬁ.v.n.ﬁv.i*.m.h-ﬁ-—..-.-.'ur-n'r"““'“*-**“‘b-"f'"‘“"‘*’"“ﬁ“'ﬂ“‘f**' o

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

TUMETION FLMCTICH WD TH PUMCTION YaLUL

2170 GHz, 52880 dBm |

WES STATUE 3 Align Mow, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053
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Test CH6: 2437MHz

Agilent Spectrum Analyrer - Swispt 58

I i FHE T 2 B : i Tl
Display Line -8.22 dBm Aivg Type: Log-Per :
L Pno Tt T Trig: Free Run AvglHold: 161100
IFGinim:] e Atten: 10 dB [+ 3]

Ref Offzet 21 dB

sidy_Ref 21.00 dBm : I

A ] I‘p,,; DIEPIBH Line
el P A ; e e ! W A e T A
: b= i, 4'\‘-'-"“"'\--&- 3 T 822 dBi
i3]

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

i TUNCTION  FUMCTICH wIDTH FUNCTION YALUL
L ILTTT dBm) !

WED ETATUE €3 Inpul Cvardoad: ADC over range

At 1150016 PM San 17, S0id

EEE NT 41 i
Ava Typa: Log-Pwr IMACE Peak Search
PHI: Fast Ly Trig: Fres Run Avg|Hold: £2M00 'r-.-r-!:I
IFGaimiL v Awen: 10 d8 [E

Ref Offset 21 B WIkr 99.84 Mz
Ref 21.00 dBm -90.067 dBm

e —

1

’

|
T L e T L L A ki kst ot it il

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

FLMCTICH YD TH

STATUE 3 Align Maw, All requinad
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Agilent Spectrum Analyrer - Swispt 58

PHO: Faal e 1710 Free Run AvglHold: 31100
IFGalek ow

; 7 B EE-INT 8 B O T
Marker 1 23.965000000000 GHz Aug Typa: Log-Pwr - PAAK GMcth
Atten: 10 dB DY

Ref Offzet 21 dB

Bid Ref 21.00 dBm !

Next Pk Right

PR R NTRTR T ik
M-lH.-fl-h...i-,u.‘_-Hh“._'_,ﬂ-lr-'i‘ﬂ-F“-ﬁf'-J'-fhW.ﬁ_ﬁd‘rhﬂ.—-i‘-,-.p&r‘ﬂ'l et eyt L kB 0 e el

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

TUNETION FLMCTICH WD TH PUMCTION YaLUL |

ETATUE 3 Adign Now, All requinad

FEE] VEST-A0 PM San 17, S0id

L =l Ava Type: Log-Pwr o
PHO: Fasi g Trig: Fres Run Avg|Hold== 100100
Atten: 10 d8

IFGaim:Luw

Ref Offzet 21 dB
=idiv Rel 21.00 dBm

Stop 2.51000 GHz
#VBW 300 kHz Sweep 6.27 ms (1001 pts)

FUMETION FLMCTICH WD TH

STATUE 3 Align Maw, All requinad
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Agilent Spectrum Analyrer - Swispt 58

1156050 P 1 #0id

. F6GE T A i O
Display Line -8.18 dBm Avg Type: Log-Pwr TRALE
By PHD: Faal e 1710 Free Run AvglHold: 3700 TVPE
IFGale:L nw Atten: 10 dB DET

Ref Offzet 21 dB

Iv__Ref 21.00 dBm i I
. g0

L
TR | L. Display Line
I O ke T Rt T T S e P F-'E 1% a8
| i m

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

TUNETION FLMCTICH WD TH PUMCTION YaLUL

L 11820 dBm)

WED ETATUE €3 Inpul Cvardoad: ADC over range

At L15E50 PM Sn 17

B EE T s b 1

Avg Typa: Log-Pwr ALK Peak Search
PHI: Fasi Ly Trig: Fres Run Avg|Hold: 32M00 TYPRE
IFGaim:Lww Aen: 10 48

Ref Offzet 21 dB Mkri 3
Ref2100dBm _ ~ -50.055dBm

P

'1

b '-'u.i.,]..u.d_.-..h-.i.u....-, g g il A AL o gt sy T T e o o Wi e by

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

STATUE 3 Align Maw, All requinad
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Agilent Spectrum Analyrer - Swispt 58

z - = 2 s B O 11:550 16 PM Tan 17, 2014

Marker 1 23.830000000000 GHz _ Avg Type: Log-Pwr it Peak Search
PHO: Faal e 1710 Free Run AvglHold: 500 TVPE
IFGale:L nw Atten: 10 dB DET |

Ref Offaet 21 dB MEkr1

iy Ref 21.00 dBm I

Next Pk Right

1

¢

| e g = e TR T o
ot ot et e Y et et T ot A e )

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

TUNETION FLMCTICH WD TH PUMCTION YaLUL

ETATUE 3 Adign Now, All requinad

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

[ EED 12005 AM San 18, 2004
Avg Type: Log-Pwr TraCE

PH: Fasi Ly Trig: Fres Run Avg|Hold: 20M00 TYPRE

IFGaimiL v Awen: 10 d8

Mkr1 2.4

-

Fef DMzat 21 dB
Ref 21.00 dBm

 byly

B
e

e S TP T L R PO L U NTPY SIS SR R S

Stop 10.000 GHz
HRes BW 100 KHz FVEBW 300 KHz Sweep 860 ms (1001 pts)

MAR MODL! TRE 55

WESD sTatiE g3 Input Ovedoad; ADC aver range
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Agilent Spectrum Annlynesr - Switpt 54

s OFF
Awg Type: Log-Pwr

T _ “Y  Peak Bearch
Atten: 10 dB by

ariar 1 0. S6ULA0000ARHE Trig: Free Run AvglHold: 451100
NextPeak

PR Faal Ly
IFGiale: L s

Ref Offzet 21 dB Mkr 1 :
Bid Ref 21.00 dBm Bk

Next Pk Right

'1

P ._,.gl,_ e b P g e g e g e s gt g e B, b, LD ey

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUMETION FLMCTICH WD TH PUMCTION YaLUL

Agilent Spectrum Analyzer - Swopt 54
L aF BEE (T L CLED
Marker 1 24.115000000000 GHz { Avg Typa: Log-Pwr
PHIO: Fasi Ly Trig: Fres Run Avg|Hold: 41100
IFGalmLow Atten: 10 d8

Peak Search

Rel Ofzet 21 dB
Ref 21.00 dBm

] p———

‘1

RTRT R Y [T ey | . -,-..;-'--!-L‘:'-I-H'—‘-F'

:r‘ﬁ-‘.ﬂ‘-"""'ln.l"lﬂ-'i'-l—-n, it e N T T DR T

Stop 25,000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

STATUS €3 Align Naw, All réquinad
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Agilent Spectrum Analyrer - Swispt 54
I FT:

-Display Line -16.71 [lll'l

L300 15 AM T 18, #14

G E N T s B O
Avg Type: Log-Pwr TRalE
PHD: Faat e 119 Free Run AvglHold:> 1001100 TIvE
Atten: 10 dB Y

IFGiale: L nw

Ref Offzet 21 dB
Ref 21.00 dBm

Hd
R T e e e

-16.71 dBm

{Start 2.31000 GHz ' Stop 2.42500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.0 ms (1001 pis)

TUMETION FLMCTICH WD TH PUMCTION YaLUL

ETATUE £33 Align Now, All requinad

L TED 130750 A fan 18, 20E4
Avg Typa: Log-Pwr TRACE

PHI: Fast Ly Trig: Fres Run Avg|Hold: $0M0G TVPE

IFGaimiL v Awen: 10 d8

Mkrl 2.440

Rel Ofzet 21 dB m

{Eid Ref 21.00 dBm

-17.10 dBm

Stop 10,000 GHz
FVEW 300 kHz Sweep EG0 ms )

TUNETION FLMCTION WD TH

wEs STATUE 3 Inpuit Ovadoad ADC avér range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14053




